

Aqua Stone SPC Flooring

Asbestos content - Not Detected

Formaldehyde content - Not Detected



Total Quality. Assured.

Intertek Testing Services Shenzhen Ltd. Shanghai Fengxian Branch
Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China
Tel: 021-61136116 Fax: 021-61189921
Website: www.intertek.com

Test Report

Issue Date: 2018/10/17 Intertek Report No. 180928002SHF-001

Applicant: UB TRADING PTY LTD
Applicant Address: 13 Kirkton Place, Edensor Park, NSW 2176, AUSTRALIA
Manufacturer:

Attn:

SUBJECT: Performance testing
SPC

Dear Sir,

This test report represents the results of our evaluation of the above referenced product(s) to the requirements contained in the following standards:

TEST METHODS AND STANDARDS
Refer to the next following Pages.

SAMPLE ID	MODEL	SPECIFICATION
S180928002SHF.001~002	1830*230*7.0mm	/

SAMPLE RECEIVED: 2018/9/26
TESTED FROM: 2018/9/28 TO 2018/10/17

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



Aqua Stone V7 SPC Flooring
Proudly imported by UB Trading Pty Ltd.
For further information please visit: www.ubtrading.com.au
Contact: info@ubtrading.com.au

Aqua Stone SPC Flooring

Asbestos content - Not Detected

Formaldehyde content - Not Detected



Test Items, Method and Results:

Test Item: Asbestos content

Test Method: As per test method NIOSH 9002:1994, Asbestos qualitative test was determined by microscopic examination method.

Analyte	CAS No.	Test Result
Actinolite	77536-66-4	Negative
Amosite	12172-73-5	Negative
Crocidolite	12001-28-4	Negative
Tremolite	77536-68-6	Negative
Anthophyllite	77536-67-5	Negative
Chrysotile	12001-29-5	Negative

Note:

1. Estimated LOD: < 1% asbestos
2. The estimated LOD is quoted hereby, because of the detection limit for visual estimation is a function of the quantity of sample analyzed, the nature of matrix interference, sample preparation, and the fiber size and distribution.

Test Item: Formaldehyde test

Test Method: With reference to AS/NZS 2098.11: 2005 《Method of test for veneer and plywood method 11: Determination of formaldehyde emissions for plywood》

Test Items	Test Method	Test Results
Formaldehyde test	AS/NZS 2098.11:2005	ND (Detection limit: 0.2 mg/L)

Note:

1. ND = Not detected

Reference formaldehyde emission classes:

The formaldehyde emissions from structural plywood shall be in accordance with the limits specified in Table 1.1 of AS 6669:2016.

TABLE 1.1
FORMALDEHYDE EMISSIONS
FROM STRUCTURAL PLYWOOD

Emission class	Formaldehyde emission limit mg/L
Super E_0	Average 0.3, 0.4 max.
E_0	0.5 max.
E_1	1.0 max.





Test Report

Issue Date: 2018/10/17

Intertek Report No. 180928002SHF-001

APPENDIX: SAMPLE RECEIVED PHOTO



REPORT AUTHORIZED

When signed with physical or electronic signature, the contents of this report have been prepared and approved per Intertek's quality process in accordance with ISO 17025.

Flora Fan
Name: Flora Fan
Title: Reviewer



Grace Wang
Project Engineer

Revision:

NO.	DATE	CHANGES	AUTHOR	REVIEWER
180928002SHF-001	2018/10/17	First issue	Grace Wang	Flora Fan